THE METROPOLITAN WATER DISTRICT OF SOUTHERN CALIFORNIA

Office of the General Manager

January 31, 2019

Jeff O'Keefe, P.E.

Regional Engineer

State Water Resources Control Board
Division of Drinking Water

500 North Central Avenue, Suite 500
Glendale, CA 91203

Randy Barnard, P.E.

Recycled Water Unit Chief

State Water Resources Control Board
Division of Drinking Water

1350 Front Street, Room 2050

San Diego, CA 92101

Dear Mr. O’Keefe and Mr. Barnard:

Request for Approval of Final Demonstration Testing and Monitoring Plan for the Regional
Recycled Water Advanced Purification Center

The Metropolitan Water District of Southern California (Metropolitan) and the Sanitation
Districts of Los Angeles County (Sanitation Districts) are exploring the potential of a Regional
[...]
5.6 CECs, Acetone, Perfluorinated Compounds, and Nitrosamines.........cccccceeeerirenicirieeeccnnennnnns 37
6 Quality Assurance/Quality Control and Data Management...............ccccccvevevvvevevvvevvnnnnnns 43
6.1 QA/JQUC... . eeiiiiieniiiinineiiissasessesssessessassssssssasessessasessessantssessnsessessastssessansesesssnsesssssansssassanes 43
6.2 System Operation and Data Management .........cccccceieiiiiiinnnnniisieniiiinesssiiesssssnn 43
A (- =7 -1 Lol - N 45

PART B - MONITORING PLAN FOR JWPCP COMPLIANCE

L= 2 111 o [ 7 o 1 [« 47
8.1 =5 Tol 1€ o T U P 47
8.2 Advanced Purification Center ........cccccviiiiiiiiiiiiiiiiiisissrc s 47
8.3 Monitoring Plan and ObjJectives.........ccccviieeueiiiiiiiiiiiennniiiiiniiinessseesssesss 49

9  Water Quality SOMPIlNG PlON ...........couveeeeneiiiriirreniiiiiiiiiennsiiisininsnississssimssmsssssssssssssssssnns 50
9.1 Monitoring Parameters for NPDES and Ocean Plan Compliance Assessment ...........c.cccccu... 50

Testing and Monitoring Plan i

January 31, 2019



9.2 Monitoring Parameters for Assessing Potential Impact on JWPCP Operations..................
9.3 Monitoring Parameters for Source Control ........ccccccccviiiiiiiniinennniniiinnniineeeesses

10 Quality Assurance and Data Management................eeeeerveveescssnniesensssssssssssssssssssssssnnnes

LIST OF APPENDICES

Appendix A — JWPCP 2014 Effluent Monitoring Results

Appendix B — Detailed Demonstration Plant Process Flow Diagram
Appendix C — Operational Data Collection Sheets

Appendix D - California Division of Drinking Water Response Letter
Appendix E — Quality Assurance for Microbiological Analyses

Appendix F - List of Constituents and Monitoring Frequencies for NPDES and Ocean Plan
Compliance Assessment

Appendix G - List of Constituents and Monitoring Frequencies for Source Control
Appendix H — Quality Assurance Project Plan for Sanitation Districts Laboratory Analyses

Appendix | - NWRI Independent Scientific Advisory Panel Report

LIST OF FIGURES
Figure 1 — Process schematic of the MBR system of the Advanced Purification Center.

Numbered triangles represent sampling 10Cations. .........c.cceeeeveereeniniienieneniieneenen.

Figure 2 — Process schematic of the RO and UV/AOP systems of the Advanced Purification

Center. Numbered triangles represent sampling locations. ............coceevevieneeriennenne.
Figure 3 — Collimated beam apparatis ...........cceevveeiieniieniieiie ettt aee e
Figure 4 — Onsite pathogen conCentration SETUP........cceevuerrerieerierienienienierieeee sttt
Figure 5 - Characterization of EfOM based on fluorescence. ...........ceceveeveenienieneenienienennnn
Figure 6 — Schematic of the Advanced Purification Center’s process train ...........cceceeeereernnene

Figure 7 — Schematic of the Advanced Purification Center’s process train with Sanitation

Districts’ monitoring lOCAtIONS .........cceeviieriieriieiie ettt
Figure 8 — JWPCP location map and outfalls ............cccceveriiiiiiiiiiniiiiceceeee
Figure 9 — JWPCP process flow diagram with potential MBR WAS discharge location...........

.5

..6

24

.30

48

Testing and Monitoring Plan ii
January 31, 2019



LIST OF TABLES

Table 1 — Select Basin Plan limits for specific water quality constituents.............cccceevveeveenennne. 1
Table 2 — MBR operating envelope for adoption of Tier 1 conservative LRVSs........cccccevveeienne 2
Table 3 — Projected pathogen removals by unit process and treatment train...........c..ceeceevveeeenneene 3
Table 4 — JWPCP secondary effluent characteriStics ...........cceevieriieriienieeniiesieeeeere e 4
Table 5 — MBR membrane module Specifications............cceeeeieriieriieiiienieeiiesie et 7
Table 6 — RO System SPECIfICAIONS......cc.eeruiieiieriieeiieriieeteeeie et ettt e eereeeeesiaeesbeeseaeenseesnseenseeenns 8
Table 7 — UV/AOP system SPeCifiCation ........c.ccccueeiiieriieiiienieeiiesie ettt 9
Table 8 — Demonstration testing SChedule ............coociiiiiiiiiiiiii e 10
Table 9 — MBR testing SChedUle..........cccuiiiiiiiiiiieii ettt et ens 11
Table 10 — Tertiary MBR operating parameter targets and set points for NdN mode.................. 12
Table 11 — SampPle VOIUME tEST.......eeiuiiiiiiiieiiieiie ettt sae e e seaeebeeeeae e 15
Table 12 — Total sampling during the first month of pretesting .........ccccoccevvevieieniieninienieneene. 15
Table 13 — Microbiological sampling during MLSS MBR membrane bypass testing................. 17
Table 14 — Microbial sampling during baseline testing...........ccccecveriereriierieneenienieneeeseeeeen 18
Table 15 — Monitoring frequency of PDT, PSD, turbidity, nitrate, nitrite, and ammonia for the

IMBR SYSTEIM .iieeiiiteeiieeeit ettt ettt et e et e ettt e et e st e e st e e st e e sabe e sabeeenanee s 18
Table 16 — Percentage of Suez MBR membrane fibers cut during each challenge test ............... 19
Table 17 — Total microbial sampling during Tests 1,2 and 3 .........cccceevieriieiieniieieeeeeee 19
Table 18 — RO testing SChedUle ..........cooiiiiiiiiieiie et 20
Table 19 — RO operating parameter initial targets........coccevereereerienienerienieeeeeeee e 21
Table 20 — Monitoring frequency during Phase 1 ..........cccoooiiiiiiiiiniieceiee e 22
Table 21 — UV/AOP testing SChedule...........cocuiiiiiiiiiiieeiicece et 23
Table 22 — Summary of objectives during each month of the pretesting period...........c.cceeu..e... 25
Table 23 — Sample collection during performance testing with HoOz......ooovvviiiiiiiiiiiniiiieen, 25
Table 24 — Sample collection during performance testing with free chlorine............ccceeceenneenee. 26
Table 25 — Analytical methods for microbial targets...........coceveererieririenienieeeeeeeeeeen 27
Table 26 — Online instrument parameters, locations and critical control points .............ccccue.ee. 31
Table 27 — Operational goals of critical control POINtS............cceevierieririierienieereeeee e 31
Table 28 — RO feed water quality to be tested during project timeframe.............ccceevevveeniiennnnnne 32
Table 29 — Basin Plan water quality objectives and MCLs for select constituents...................... 33
Table 30 — California Notification LevVels .........cccceoiiiiriiiiiiiniiieiieceeeeeee e 36
Table 31 — MoNtored CECS ....cc.ciiiiiiiieiieieeteeetee ettt st st 38
Table 32 — USEPA priority pollutants collected from the secondary effluent and finished product

WALET ...ttt ettt ettt et e be et e bt et e bt e et e b e et enh e et e bt et e e bt e e bt e eneeenees 39
Table 33 — Monitored NIrOSAMINES ........cc.eerueriertieierienieeeeeitente ettt ettt e bt et sbeenbeeresieenaeennes 43
Table 34 — Operational parameters recorded on daily check data collection sheets .................... 44
Table 35 — Advanced Purification Center testing schedule.............coocieviieiiiiiiiiniiinieceiee 48
Table 36 — Proposed microbiological testing for Phase 1..........c.cocceviieiiiiiiiiiiiiiieeeeeee 54
Table 37 — Proposed microbiological testing for Phase 2 (Test #3 only)......ccccecevveenennenvenennne. 55
Table 38 — Proposed toxicity testing during Phase ©...........cccoeoiieiiiiiiiinieniieieeeeeece e 56
Table 39 — Proposed dilution schemes for RO concentrate toxicity testing!..............cccccoevevenne. 57
Table 40 — Proposed toxicity testing during Phase 2 (Test #3 only) .....ccccocveveeviniienennenieneenee. 58
Table 41 — Annual CEC monitoring program liSt.............cceevieriieiieiiiieniienie e 59
Table 42 — Proposed testing for additional parameters in Phase 1 ..........cccoceevevvinieninncnienennne. 60
Table 43 — Summary of compliance assessment MONIOTING.......cc.evveruerreerierieerienieneeieneenieenees 60
Table 44 — Proposed sampling for assessing potential impact on JWPCP operations ................. 63
Testing and Monitoring Plan iii

January 31, 2019



Table 45 — Proposed analysis/parameters of interest for assessing potential impact on JWPCP
OPCTATIONS ... evieiieeniieeiteetee ettt eteeeateesteessseeseessseesseassseenseessseenseesnsesnseesnseanseessseensaesnsaans
Table 46 — Summary of source control MONIEOTING .........cc.eeruieriirriieriieiieeie e eieeiee e e ieeeaeens

LIST OF ACRYNOMS

AQOP advanced oxidation process

AWTF advanced water treatment facility
APC Advanced Purification Center

ATP adenosine triphosphate

AWRCE Australian Water Recycling Centre of Excellence
BOD biological oxygen demand

CCR California Code of Regulations
CEC constituent of emerging concern
CIP clean-in-place

DDW Division of Drinking Water

DEET N,N-diethyl-meta-toluamide

DO dissolved oxygen

EED electrical energy dose

EEM excitation-emission matrix

gfd gallons per square foot per day
GRR groundwater replenishment requirement
HRT hydraulic retention time

ISAP independent scientific advisory panel
JWPCP Joint Water Pollution Control Plant
LRV log removal values

MBAS methylene blue-activated substances
MBR membrane bioreactor

MCL maximum contaminant level

MF microfiltration

MGD million gallons per day

MLSS mixed liquor suspended solids
MUN domestic or municipal supply
NDBA N-nitrosodi-n-butylamine

NDEA N-nitrosodiethylamine

NDMA N-nitrosodimethylamine

Testing and Monitoring Plan iv

January 31, 2019



NDPA N-Nitrosodi-n-propylamine

NL notification level

NMEA N-nitrosomethylethylamine
NMOR N-nitrosomorpholine

NPYR N-nitrosopyrollidine

NPDES National Pollution Discharge Elimination System
NWRI National Water Research Institute
ORP oxidation-reduction potential
PDT pressure decay test

PFD process flow diagram

PFOA perfluorooctanoic acid

PFOS perfluorooctane sulfonate

PSD particle size distribution

RAS return activated sludge

RO reverse 0smosis

SDS simulated distribution system
SMB Santa Monic Bay

SOpP standard operating procedure
SRT solids retention time

TDS total dissolved solids

TKN total Kjeldahl nitrogen

TMDL Total Maximum Daily Load

TMP transmembrane pressure

TOC total organic carbon

TOPA total oxidizable perfluorinated assay
TSS total suspended solids

UF ultrafiltration

USEPA United States Environmental Protection Agency
uv ultraviolet light

UVT ultraviolet light transmittance
VSS volatile suspended solids

WAS waste activated sludge

Testing and Monitoring Plan v

January 31, 2019



Executive Summary

The Metropolitan Water District of Southern California (Metropolitan) and the Sanitation
Districts of Los Angeles County (Sanitation Districts) are contemplating the design of a

150 million gallons per day (MGD) advanced water treatment facility (AWTF) at the Joint Water
Pollution Control Plant (JWPCP) in Carson, CA. The product water treated at the AWTF is
intended to recharge one or more groundwater basins in Los Angeles and Orange Counties.
Thus, the product water must meet the strictest Basin Plan limits of those groundwater basins
while also satisfying all drinking water maximum contaminant levels and notification levels. The
AWTF also will need to comply with pathogen removal requirements of 12-log removal of
viruses and 10-log removal of Cryptosporidium and Giardia. To develop the design and
operating criteria of the 150-MGD AWTF and demonstrate regulatory compliance to the
Division of Drinking Water (DDW), Metropolitan has developed the Regional Recycled Water
Advanced Purification Center (Advanced Purification Center), which includes a 0.5-MGD
advanced water treatment demonstration plant. Its process train will treat non-nitrified secondary
effluent from JWPCP with a membrane bioreactor (MBR), reverse osmosis (RO) membranes,
and ultraviolet light with advanced oxidation process (UV/AOP).

DDW has not yet granted pathogen log-removal values (LRVs) to MBR systems. An Australian
study presented a three-tiered approach for granting LRVs to MBR systems, and DDW has
expressed a willingness to accept the Tier 1 approach of the Australian study, which would
provide 1.5 LRV for viruses and 2.0 LRV for protozoa. However, these default LRVs would not
allow the proposed treatment train of MBR, RO and UV/AOP to satisfy the required 10.0 LRV
of Cryptosporidium and Giardia. This limitation has led Metropolitan and the Sanitation
Districts to develop a testing and monitoring plan with the goal of demonstrating higher LRV
through the MBR system than would be accepted under the Tier 1 approach. The testing and
monitoring plan also will address other important source water monitoring, product water
quality, RO concentrate disposal, operations and design issues.

The objectives of the Advanced Purification Center are to (1) gain technology acceptance for the
MBR process as a critical pathogen barrier in a groundwater replenishment system; (2)
demonstrate a treatment train of MBR-RO-UV/AOP can satisfy basin plan and regulatory
requirements, (3) develop data for the Title 22 Engineering Report; (4) determine optimum
design and operating criteria for a full-scale AWTF; and (5) provide a vehicle for public outreach
and acceptance. To accomplish these goals, Metropolitan will conduct LRV testing of MBR,
measure water quality parameters included in multiple basin plans, and evaluate operations and
water quality data that will be used to develop the Title 22 Engineering Report and full-scale
AWTTF design criteria.

Metropolitan and the Sanitation Districts will conduct testing at the Advanced Purification
Center, with each agency focusing on different issues. Part A of this testing and monitoring plan
describes the research areas led by Metropolitan, and Part B summarizes the efforts that will be
led by the Sanitation Districts. Metropolitan will perform testing to assess the proposed AWTF
product water’s potential compliance with groundwater replenishment requirements and Basin
Plan water quality requirements, whereas the Sanitation Districts will focus on wastewater
source control monitoring and RO concentrate water quality.

The testing at the Advanced Purification Center will begin with a pretesting period, in which
equipment testing, process acclimation, and method development for each unit process will

Testing and Monitoring Plan vi
January 31, 2019



occur, followed by two additional phases of testing (Table ES 1). Baseline testing of the MBR
system will establish expected Cryptosporidium and Giardia LRV under normal operating
conditions and RO performance after MBR. Challenge testing of the MBR system, which
includes cutting membrane fibers, will evaluate the impact of compromised membrane integrity
on LRV and MBR filtrate water quality. Additionally, changes to the fouling rate as of the
downstream RO membranes will also be assessed during this period. After calibration of the
UV/AOP system using collimated beam testing, the operation of the UV/AOP system will
alternate between using hydrogen peroxide and sodium hypochlorite as the oxidant for radical
generation.

Table ES 1 — Testing schedule and study focus of each unit process

Phase Study Focus
Duration MBR RO UV/AOP
e Equipment Testing
o Equipment Testing e Equi ¢ Testi e Collimated Beam
Pretesting 3 months | e Process Acclimation Pqulpmiil lles ng Testing
e Method Development * Process Acclimation e UV/AOP Dose
Calibration
1 4 months | ® Basqline Performance . Basqline Performance e Conducting lab analysis
Testing Testing for dose-response curve
and data analysis.
« Compromised System . Eva!uation of Fou}ing o Testing of UV/peroxide
2 8 months Challence Testin During Compromised (6 months)
g & MBR System Testing e Testing of UV/chlorine
(6 months)

The objectives of the testing led by the Sanitation Districts are to (1) collect water quality and
other data to assess regulatory compliance with the National Pollution Discharge Elimination
System (NPDES) permit program, including the Water Quality Control Plan for Ocean Water of
California (Ocean Plan) requirements, because the RO concentrate of the 150 MGD-AWTF
would be discharged via JWPCP’s ocean outfall network; (2) collect data to evaluate the
management of the potential 150-MGD AWTF residual waste streams. (3) collect data for the
Sanitation Districts’ Source Control Program; and (4) coordinate with Metropolitan to ensure